
10

8

7

4

2

5

6

1

3

9

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 200-0024 HMBM, BENCH,  STEEL MESH SEAT 1
2 Support Leg2 SUPPORT LEG 2
3 3.8-16 Hex Nut 3/8-16 Plated Gr2 Nut 8
4 Support Leg2-2 XXXXXXXXXXXX 2
5 Support Mount SUPPORT MOUNT 4
6 Spacer SPACER 4
7 1.2 Nylon Washer Nylon washer , .562x1.25x.062 12
8 3.8 Flat Washer 3/8" USS flatwasher, plated 13
9 3.8-16x1-1.4 Hex Bolt 3/8-16x1" Plated #2 Bolt 4
10 3.8-16x1-1.4 Button 

Head Bolt 3/8-16x1-1/4" Button Head 4

510-0079

1.877.952.0151


